TEST CERTIFICATE NO 14d/18/S

Uniwersytet Przyrodniczy w Poznaniu

1. Subject and scope of tests:

Conducting tests of furniture with respect to its compliance with the standards

2. Order number: RDM 10/A/18/S

3. Customer's name and address:

BEJOT Sp. z o.0.
63-112 Brodnica near Poznan
Manieczki, ul. Wybickiego 2a

4. Name and symbol of the tested product / products:

CAVE collection
CAVE TB L table, CAVE TB H table

5. Date of tests: 17 June 2018 - 03 September 2018

6. Identification of the tested product / products:
Technical description and product design drawing

7. List of standards according to which tests were conducted:

PN-EN 1730:2013_04
PN-EN 12521:2016_02

8. Test results:

The results of strength and durability tests, including the evaluation of tests are set forth in the following sheets
from 1-14d/18/S to 2 -14d/18/S to test certificate No 14d/18/S.

The test results set forth in the certificate apply to the tested samples exclusively. The test certificate may not be
duplicated in part or in whole.

9. Evaluation of test results:

The aforesaid products are consistent with the requirements of the standards.

Head Head
of the Furniture Testing Laboratory of the Department of Furniture Design
Karol Labeda, MSc Eng. prof. Jerzy Smardzewski

Poznan, dated 03 September 2018
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